Engine Group - 11.5TP, 14.5TP & 16.5TP. Simplicity SNH1730SE, 30" 16.5TP Large Frame Snowthrower (CE/Export)


Add to my manuals
29 Pages

advertisement

Engine Group - 11.5TP, 14.5TP & 16.5TP. Simplicity SNH1730SE, 30

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 1696012-02 or

Not F

Reproduction

Copyright © Briggs & Stratton. All Rights reserved

12 23-Jul-2021

0010

0010

0010

0010

0010

0010-10

0010-20

0010-20

0010-20

0010-30

0010-30

0015

0020

0050

0080

0100

0110

0115

0120

0125

0130

0130

0190

0191

0192

0193

0200

0210

0220

0230

0140

0170

0171

0176

0177

0178

0179

0180

0250

0260

0270

0280

0290

QTY DESCRIPTION

15C114-0153-F8 1

20M314-0135-F1 1

20M314-0142-H1 1

21M314-0127-F1 1

21M314-0129-H1 1

795027 1

797003 1

797095

796384

699854

699234

798980

724865

75246

1

1

2

4

1

1

4

* ENGINE, 11.5TP Briggs & Stratton, Domestic, Model 15C114-0153-F8

* ENGINE, 14.5TP Briggs & Stratton, Domestic, Model 20M314-0135-F1

* ENGINE, 14.5TP Briggs & Stratton, Export, Model 20M314-0142-H1

* ENGINE, 16.5TP Briggs & Stratton, Domestic, Model 21M314-0127-F1

* ENGINE, 16.5TP Briggs & Stratton, Export, Model 21M314-0129-H1

* CAP, Fuel

* GUARD, Muffler, Plate

-(Used on 11.5TP Domestic Models)

* GUARD, Muffler, Plate

-(Used on 14.5TP & 16.5TP Domestic Models)

GUARD, Muffler

-(Export Models)

* SCREW, Muffler Guard

-(Used on 11.5TP Domestic Models)

* SCREW, Muffler Guard

OIL DRAIN ASSEMBLY

CORD, Electric

-(Used on Domestic Models only)

SCREW, Hex Head, Trilobular, 3/8-16 x 1 1/4

-(Domestic Models Only)

1737509

703116

1750393

2157427

1737220

1733968

1

1

1

1

1

1

PULLEY or

LOCKWASHER, Spring, 5/16

CAPSCREW, Hex Head, 5/16-24 x 1-3/4, GR8

KEY, Parallel, 3/16 x 3/16 x 1-1/4

V-BELT, Multi-Speed

PULLEY

724801

Not F

1

1

BELT, Auger, V4L 38.10 MF 05-10B

-(Use on 11.5TP & 14.5TP Models)

V-BELT, 4L, 38.35, Auger

1737377

703222

1

1

-(Use on 16.5TP Models)

STOP, Belt

Reproduction

1931335 1 BOLT, Carriage, Short Neck, 5/16-18 x 1

703136 1 WASHER, Flat, 1/4

703124

1737329

1737328A

1737297

1737347BM

703234

724621

703233

722378

703230

703227

1737296

80003590

1733451

703300

703313

1737221BM

2

1

2

1

1

1

1

1

1

1

2

1

1

1

1

1

1

SPACER, 1/4 x 1/8, GR5

BELLCRANK

BRACKET, Lower

BRACKET, Support, Auger Idler

BRACKET, Guide Wheel

CAPSCREW, Hex Head, 1/4-20 x 1-1/2 GR5

SPOOL CABLE, Auger Control

NUT, Flange, Serrated, 1/4-20, GR5

IDLER, Plastic Ball Bearing

NUT, Center Lock, 3/8-16

BOLT, Carriage, 3/8-16 x 1-1/4

AUGER IDLER

WASHER, 1/2

ARM, Control

PIN, Hair, 3/32 x 1 5/8

PIN, Clevis

PANEL, Bottom

NOTE: * Purchase engine parts from engine manufacturer dealer.

Copyright © Briggs & Stratton. All Rights reserved

13 23-Jul-2021

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 1696012-02 or

Not F

Reproduction

Copyright © Briggs & Stratton. All Rights reserved

14 23-Jul-2021

0300

0310

0320

0320

0330

0330

0350

0360

0370

0420

1927429

1737350

1737106D

1737106BS

1754136D

1754136BS

703235

1750551

1751355

7023590

QTY DESCRIPTION

2

1

1

1

19

1

1

1

7

1

SCREW, Hex Washer Head, Thread Roll, 1/4-20 x 5/8

SPRING, Torsion

FRAME, Red

FRAME, Charcoal Gray

PLATE, Engine, Red

PLATE, Engine, Charcoal Gray

SCREW, Thread Roll, 5/16-18 x 3/4

COVER, Belt

SCREW, Hex Washer Head, SEMS, Tapping, 1/4-20 x 3/4

COTTER PIN, Self Locking, 1/4 or

Not F

Reproduction

NOTE: * Purchase engine parts from engine manufacturer dealer.

Copyright © Briggs & Stratton. All Rights reserved

15 23-Jul-2021

advertisement

Was this manual useful for you? Yes No
Thank you for your participation!

* Your assessment is very important for improving the workof artificial intelligence, which forms the content of this project

Related manuals